270301-011-AP-1-93
EFFECTIVE SERIAL NO. 270303-001-A(Q-1-93

OWNERS MANUAL

2703 M/MR

REVISION 12/94
PART NO. 999949

SERIAL NO.

AUTO CRANE COMPANY

PO BOX 580697, TULSA, OK 74158-0697
4707 N. MINGO ROAD, TULSA, OK 74117
PHONE (918) 836-0463, TELEX 158108 RAMSEY TUL
SALES FAX (918) 438-6688 SERVICE FAX (918) 834-5979




A WARNINGS A

READ THIS PAGE!

WARNING! Federal law (49 cfr part 571) requires that the Final Stage Manufacturer
of a vehicle certify that the vehicle complies with all applicable federal regulations. Any
modifications performed on the vehicle prior to the final stage are also considered
intermediate stage manufacturing and must be certified as to compliance. The installer
of this crane and body is considered one of the manufacturers of the vehicle. As such a
manufacturer, the installer is responsible for compliance with all applicable federal and
state regulations, and is required to certify that the vehicle is in compliance.

WARNING! It is the further responsibility of the installer to comply with the OSHA
Truck Crane Stability Requirements as specified by 29 CFR part 1910.180 (C) (1).

WARNING! NEVER OPERATE THE CRANE NEAR ELECTRICAL

POWER LINES! Auto Crane Company recommends that a crane never be moved any
closer than 10 feet (3.05m) from power lines at any point. SEE DANGER DECAL (P/N
040529) in this Owner's Manual.

WARNING! NEVER ....... sessrereasmesnanaes

EXCEED load chart capacities (centerline of rotation to hoist hook).

+ un-reel [ast 5 wraps of cable from drum!
wrap cable around load!
attempt to kift or drag a load from the side! The boom can fail far below its' rated capacity.
weld, modify, or use unauthorized components on any Auto Crane unit! This will void any
warranty or liability. Also failure of the crane may result.

- place a chain link on the tip of the hook and try to lift a load!
use a sling bar or anything larger than the hook throat that could prevent the hook latch
from closing, thus negating the safety feature!

» hold on any pendant Select Switch that will cause unsafe operating conditions!

WARNING! In using a hook with latch, ALWAYS make sure that the hook throat is

closed before lifting a load! Proper attention and common sense applied to the use of the hoist
hook and various slings will prevent possible damage to material being hoisted and may prevent
injury to personnel.

WARNING! Failure to correctly plumb and wire crane can cause inadvertent operation and
damage to crane and/or personnel!

WARNING! Auto Crane Company remote controlled, stiff boom cranes are not designed or
intended to be used for any applications involving the lifting or moving of personnel.

WARNING! ALWAYS operate the crane in compliance with the load capacity chart.
Do not use the overload shutdown device to determine maximum rated loads, if your crane is
equipped with this type of device.

3/96



2703 SERIES - OWNER'S MANUAL

A TABLE OF CONTENTS

PAGE
1 INTRODUCTION ...ttt ieieiiraiiisiresieniiiasnes 1-1.0.0
2 GENERAL SPECIFICATIONS ... ..o 1-1.1.0
3. SAFETYTIPSANDPRECAUTIONS ..........cooiiiiiiiiiiiiiieinnnn. 1-2.0.0
4 OPERATIONOF UNIT/OQUTRIGGERS .............ccciiiiiiiiiiiiit 1-3.0.0
5 LUBRICATION AND MAINTENANCE SCHEDULE ..................... 1-6.0.0
6 MOUNTING AND INSTALLATION ........cooiiiiiiiiiiiiiiieenne 2-1.0.0
7 GENERALASSEMBLY .. ... 3-1.00
8 MANUAL BRAKE ASSEMBLY ... 3-4.0.0
TURNER ASSEMBLY ... .. 3-6.0.0
10 HOIST ACTUATOR ASSEMBLY ......oiiiiiiiiiiiiiiiiiiiaens 3-8.0.0
11 SAFETYDECAL SECTION ... ... 4-1.0.0
12 DECALLAYOUT ... oo 4200
13 GENERALDIMENSIONS . ... i 5-1.0.0
14 ELECTRICAL SECTION ... ... it eneaes 6-1.0.0
15 RELAY ASSEMBLY ... i 6-5.0.0
16 RELAY CHECKINGPROCEDURE ..........cccoiiiiiiiiiiieeaes 7-1.0.0
17 OUTRIGGERS ... . i e 8-1.0.0
I8 LOADCHART ... it ey 9-6.9.9
19 WARRANTY .. e LASTPAGE



1

INTRODUCTION

2703 SERIES

Auto Crane products are designed to provide many years
of safe, trouble-free, dependable service when properly used
snd maintained.

To assist you in obtainmg the best service from your crane
and 1o avoid untimely crane and/or vehicle failure, this manual
provides the following operating and service instructions. It is
specifically recommended that ell operating and service
personne]l consider this manual as mandatory material for
reading and study before operating or servicing Auto cranc
products. It is highly recommended that crane ownsss,

For your convenience the overall dimensions of the 2703
series crane are on the General Dimension Drawing. Maximum
turning radius is shown at the outside point of the hoist actuator
(M model) and the outsids edge of the rotation gearmotor (MR
model).

Remember, the ¢rane adds weight to the vehicle. Adding
weight may change the driving and riding characteristics of the
vehicle unless the appropriate overload spring(s) are installed
on the truck The payload of the vehicle is reduced by the
weight of the crane. The operator should exercise care when
loading the vehicle. Distributing the payload on the vehicle
evenly will greatly improve the driving and niding
characteristics of the vehicle. A minimum G.V.W, of 8,000
Ibs., with two rear jacklegs (or outriggers) is recommended
for mounting the 2703 series cranes. Crane side jackleg
should extend 45" from centerline of truck chassis.

The 2703 series cranes are attached directly to your 12
volt truck clectrical system. The power cable and retaining

life with the most useful duty cycle is a 60 amp. alternator with
8 120 minute reserve capacity, decpcyclcbaway These

specifications should be considered minimum,
Auto Crane Company issues a limited
warranty certificate with each unit sold.
See Iast page for warranty policy.

1t has always been Auto Crane Company policy io handle
all warranty claims we receive as promptly as possible. If a

1-1.0.0

warranty claim involves discrepant material or workmanship,
Auto Crane will take immediate corrective action. It is
understandable that Auto Crane company cannot assume
responsibility of liability when it is obvious that our products
huvebem&bused,mxsused,owlondedorothamscdamaged

Auto Crane will not assume responsibiilty or
liability for any modifications or changes made to
unit, or instailation of component parts done without
authorization.

Auto Crane maintains a strong distributor network and a
knowledgeable Customer Service Department. In most cases,
an equipment problem is solved via phone conversation with
our customer service department The customer service
department also has the ability to bring a local distributor, a
regional saies manager, or a factory serviceman into the
solution of an equipment problem.  If, through no fault of Auto
crane company, it is necessary to send an experienced factory
servicemsn ot 4 field service call, the rates stated in the Auto

problems. When in doubt, call the Auto Crane factory.

DISTRIBUTOR ASSISTANCE:
Should you require any assistance not given in this manual,

NOTE: r1HIS MANUAL SHOULD REMAIN
WITH THE CRANEAT ALL TIMES.

This mamal docs not cover all maintenance, operating, or
repair instructions pertinent to sl possible situations. If you
require ackditional information, please contact the Auto Crane
Company at the following telephone number: (918) 438-2760.
The information contained in the manual is in effect at the time
of this printing. Auto Crane Company reserves the right to
update this material without notice or obligation,



GENERAL SPECIFICATIONS
- 2703 SERIES
Dimensions Reach
Width: [M] 19 in (.48 m) Second boom will reach from 6 ft to 10 ft

[MR] 21.5 in (.55 m)

Height: - 27.25in (.69 m)
Length: 6ft 11in (211 m)
[boom(s) stored]

Weight:
M é6-10 365 Ibs (166 kg)
M 6-10-14 430 lbs (195 kg)
MR 6-10 430 Ibs (195 kg)
MR 6-10-14 460 Ibs (209 kg)

{Add 5 Ibs (2.25 kg) for cable length
of 75 feet (23 m))]

Capacity

8,100 ft Ibs (1.12 ton/m)

[ft Ibs = horizontal distance from centerline
of rotation to free hanging weight (feet) x
amount of weight (pounds)]

Third boom will reach from 10 ft to 14 ft

Cable

62 ft (18.9 m) of 7/32" diameter aircraft qual-
ity cable is standard [75 ft (22.86 m) op-
tional]l. This cable has a single line
breaking strength of 5,600 Ibs (2,540 kg).

Chassis Requirements

8,000 Ib (3,628 kg) GVWR minimum

Electrical System

Hoist Motor: 12 voit DC series wound
Rotation Gearmotor: 12 volt DC, PM type

Electrical System Requirements

1-1.1.0

Alternator: 60 amp (minimum)
LIFTING CAPACITIES Battery: 100 minute reserve
capacity (minimum)
ft Ibs ft Ibs Maintenance type
3 2,700 9 900
4 2,025 10 810 Rotation
5 1,620 k| 735 M . | rota
modei: 360° Continuous manuai rotation
6 1,350 12 §75 MR model: 360° Continuous power rotation
7 1,150 13 620
8 1,010 14 575

Revision 12/94



-——- IMPORTANT ---
SAFETY TIPS AND PRECAUTIONS

1. Make certain the vehicle meets minimum chassis
requirements. {(These requirements do not guarantee
unil stability)

2. Make certain the crane is -installed per factory
specifications. Contact your local Distributor or the
Auto Crane factory il any questions arise.

taa

. Keep the vehicle in as level a position as possible while
loading or unloading.

4 ALWAYS set the vehicle emergency brake before

beginning crane operations.

5. ALWAYS use outriggers from vehicle to the ground
during crane operation. Make sure they are firmly
positicned on solid footings.

6. All load ratings are based on crane capacity, NOT
truck/crane stability.

7. Keep objects and personnel clear of crane path during
operation.

8. Keep hoist cable pulied tight at ail times.

9. REMEMBER, in lifting a heavy load, the weight can
create enough tipping momenl to overturn the vehicle.

10. ALWAYS keep load as close to ground as possible.
11, Onl gears as required.

12 Periodic adjustment of hoist worm brake may be
required (see automatic safety brake drawing in this
manual).

13. Hydraulic hoses need to be inspected frequently for
signs of deterioration, and be replaced as required.

14. The hoist hook is an important item that an operator
should consider and use properly. It should be checked
on a daily basis for distortion or cracks,

15. ALWAYS store outriggers before road travel.

1-2.0.0

16.NEVER OPERATE THE CRANE NEAR
ELECTRICAL POWER LINES! Auto Crane
Company recommends that a crane never be moved
any closer than 10 feet (3.05m) from power lines at any
point. SEE DANGER DECAL (P/N 040529) in this
Owner's Manual,

17. NEVER un-reel last § wraps of cable from drum!
18, NEVER wrap cable around load!

19. NEVER attempi to lift or drag a load from the side!
The boom can fail far befow its' rated capacity.

20 NEVER weld, modify, or use unauthorized
components on any Auto Crane unit! This will void any
warranty or lisbility. Also failure of the crane may
result.

21. NEVER place a chain fink on the tip of the hook and
try to lift a load!

22 NEVER use a sling bar or anything larger than the
hook throat that could prevent the hook latch from
closing, thus negating the safety featurel

23, In using a hook with latch, ALWAYS insure that the
hook throat is closed before lifting a load! Proper
attention and common sense applied to the use of the
hoist hook and various slings will prevent possible
damage 0 maierial being hoisted and may prevent
infury to personnel.

24. NEVER hold any pendant Select Switch on that will
cause unsafe operating conditions!

25 NEVER EXCEED load chart capacities {centerline of
rotation to hoist hook).

REVISED 3/96



- IMPORTANT -
OPERATION OF UNIT

1. Make sure this masual has been thoroughly read by all
crane operating personnel and supervisors.

2. A routine inspection of the crane should be mandatory
before each operating day. Any defects should be
corrected immediately.

3. At a job site the vehicle should be positioned so that
the crine can adequaiely reach the load within the
rated capacity (centerline of rotation to hoist hook).

4, Kecp the vehicle as level as possible during operation.

5.For electric cranes, engage emergency brake and
leave ignition on with transmission in neutral (or in
park for automatic transmissions). Activate any crane
power switches. For Auto Crane units requiring
battery and hydranlic operation, engage emergency
brake, place gear selector in neutral, press clutch,
activate PTO, release clutch and after hydraubc fuid is
warm, set throttle control to proper engine speed.

6. Always use outriggers from the truck to the ground.
Be sure these sre frm and adequately positioned.
When rotating, keep load as low to the ground as
possible.

7. Remove pendant control from cab or storage area. On
smalier units, plug pendant into receptacle on crane.
On larger upits, remove pendamt control from guard
and unwrap cable from boom. Do not operate crane
until cable is unwound completely. On all cranes,
detach hook from dead man. Crane is now ready for
operation,

8. Always boom up before rotating so the boom will clear
the required boorn support.

9, When extending the boom, always maintain clearance
between the boom crown and the traveling block or
hoist hook.

10. Atways observe safe and practical operation to avoid

possible accidents.  Refer to Safety Tips and
Precautions.

11. After completing lifting operations, return the boom to
stowed posiion on the boom support.  Avoid
unneeded pressure on the boom support.

12. Store pendant control on proper location (in cab or on
crane).

13. Return outriggers to stowed position. Make sure they
are pinned in place or jacklegs are returned to
compartment.

14, Check work area for any tools or equipment not
stored. _

15. Release throttle control, depress clutch and disengage
PTO. Deactivate any crane power switches

16. Report any unusual occurrence during crane operation
that may indicate required maintenance or repair.

17. NEVER use two cranes to support a load too large for
either crane,

18. Spray all electrical equipment with special corrosion
resistant coating. This eliminates rust or corrosion due
to melting and freezing action of condensation.

OPERATION OF
OUTRIGGERS

Prior to operating outriggers, detach crane hook from dead man.

For hydraulic outriggers:

1. Shift  cranefoutrigger sclector valve 1t
"outrigger” position.

2. While operating the outrigger comtrol val
(located on ~ the ougm"ﬁe; cyﬁnde;’sss
simuitaneously operzte the m-up control
switch. This will allow the hydraulic ‘system to
build pressure.

3. After outriggers are positioned, return crane/
outrigger selector valve to "crane* position

4. Crane is now ready to operate.

For manual outriggers:

1. Pull lock pins to release jack leg or drop down -
outrigger and move to cufermost lock position.

2. Make sure lock pins are reinstalied properiy.

3. Lower outrigger pad to firmn ground and adjust
foottotak?ggﬁtslapck ¥ ane &5

4. Crane is now ready to operate.

REVISED 4/94

1-3.0.0



LIFE OF WIRELINE

So many variable factors can cause the de- Auto Crane units, 2700 pound rating to

terioration of wire line cable that it is not
possible to determine a definite life expec-
tancy. Some of these factors are:

1. Load being handled
2. Corrosive conditions
3. Maintenance of the unit

A.Keep the sheaves turning freely

B.Maintain tension on cable to in-
sure proper spooling

C.Avoid kinks in cabie

D.Avoid abrasive action and con-
tact with sharp corners

4. Frequency of use

3200 pound rating use 7/32 inch diameter
galvanized pre-formed 7 x 19 aircraft cable.
This cable has a working strength, when
new, of 5600 pounds. It is recommended
when 1600 pound loads are exceeded to
use a two part line with a traveling block.
This will ensure a 3.5 to 1 safety factor
when the cable is new.

Keeping the above factor of safety in mind
and knowing the kind of loads that will be
handled, the user can determine by in-

spection of the cable as to when it should
be replaced.

lItems to look for whiie inspecting the ca-
bles are:

1. Broken strands
2. Kinks and flattened sections

3. Corrosion and abrasion

Revision 12/94

1-4.0.0



MAINTENANCE OF BATTERIES

Maintenance of Auto Crane unit batteries
differs very little from the generally pre-
scribed maintenance of any lead acid bat-
tery. All batteries must be kept properly
charged, properly filled with water and
relatively clean.

Keep Properly Charged

Many things affect the proper charge to a
battery, such as:

1 Regulator settings

2 Proper tightness of belts on the alterna-
tor or generator

3 Good, clean connections of all cables
and wires at the following places:

A.Battery

B.Regulator

C.Starting motor
D.Alternator or generator

E.Ground connections (most important)

It is of extreme importance to keep the bat-
tery as fully charged as possible without
overcharging, especially when vehicles
are left outside for extended periods in ex-
_ tremely cold climates. A battery carn
freeze. Freezing points for various spe-
cific gravities of acid are as follows:

Specific Gravity Freezing Temp.

(Corrected to BO°F) Degrees F.
1.280 -90°F
1.250 -62°F
1.200 -16°F
1.15 5°F
1.100 19°F

1-6.0.0

As shown, a half-charged battery (about
1.200 specific gravity) cannot stand for any
length of time at 20°F or it will freeze.

The main reason for keeping the battery as
fully charged as possible without over-
charging is to ensure that power is avail-
able even though the vehicie has been
standing for some time.

Keep Properly Filled with Water

The battery should always be properiy
filled with water. If the electrolyte level is
allowed to fall below the top of the plates,
the results become threefold:

1 The exposed portion of the plate will be-
come sulfated.

2 The portion of the plate exposed is not
usable.

3 That portion of the acid remaining be-
comes more concentrated and may
cause more rapid deterioration of the re-
maining parts of the battery.

Keep A Relatively Clean Battery

The battery should be kept clean. Batter-
ies filled with acid and which are not in
use self-discharge to a limited degree be-
cause of the nature of the materials within
the battery. If dirt is allowed to collect on
the top of the battery {(and this dirt absorbs
moisture) an electrical path can be set up
between the various terminals of the bat-
tery and the ground. Once such a path
has been established, the seif-discharge of
the battery is accelerated. This also accel-
erates corrosion of the battery cables at
the terminals.

Revision 12/94



MAINTENANCE OF BATTERIES

Periodic Maintenance is -'Needed.

A definite program of periodic mainte-
nance of all batteries should be conducted
on a regular basis. Periodic maintenance

includes:

1 Checking belts for tightness on the
charging equipment

2 Checking battery electrolyte levels
3 Checking cables for good connections

4 Cleaning where corrosion is apparent

When corrosion is cleaned off, the cable
terminals and battery terminals should be
coated with a light coating of petroleum
jelly before they are replaced. When termi-
nals are cleaned the top of the battery
should be cleaned with a mild solution of
soda water.

Low Maintenance Batteries
(Maintenance Free)

Low maintenance batteries should not be
used on Auto Cranes or trucks equipped
with Auto Cranes. The batteries are not
designed for “deep” discharge.

Testing Your Battery

If the condition of the battery is in ques-
tion, it should be removed from the vehi-
cle, taken to the shop, and allowed to
reach room temperature. It should then be
recharged until specific gravity readings
are unchanged over three readings taken
at one-half hour intervals. If the specific
gravity readings are fairly uniform, the bat-

1-5.0.1

tery should be checked with a high rate
tester. Use the tester in accordance with
the manufacturer's instructions. The high
rate tester is the best method to test a
questionable baftery.

if, after charging, it is noted that the spe-
cific gravity reading of one cell is 30 points
less than any of the other cells, it may be
assumed that the cell is bad and that the
battery should be replaced. If all cells are
uniform but not up to full charge, a low
rate of charge should be attempted for an
extended time. This usually will recover a
badly suifated battery.

Replacing a Battery

If it is necessary to replace a battery, and a
dry charge battery is used, the following
procedure applies:

1 Fill the battery with electroiyte of the
proper specific gravity.

2 Place the battery on charge according
to the manufacturer's instructions.

it is essential that the second step above
be followed to ensure that the battery go-
ing on the vehicle is fully charged.

It is also very important that the battery
hold-downs be checked periodically to en-
sure that the batteries are properly posi-
tioned to avoid vibration problems,
breakage of cables or terminals. Care
must be taken to avoid cracking or break-
ing containers or covers by tightening
hold-down fixtures excessively. They also
must not be so loose that breakage resuits
from a hold-down that is too loose .

Revision 12/94



009}

LUBRICATION & MAINTENANCE SCHEDULE 2703 M/MR CRANE

SERVICE PERFORMED

DAILY | WEEKLY | MONTHLY |6 MONTHS| 1 YEAR NOTES
LOAD HOOK X INSPECT HOOK & LATCH FOR DEFORMATION, CRACKS, & CORROSION
CABLE DRUM X MAKE SURE CABLE IS WOUND EVENLY ON DRUM
MOUNTING BOLTS X CHECK-TORQUE TO 85 FT-LBS (DRY) AS REQUIRED
HOIST CABLE X CHECK FOR FLATTENING, KINKS, & BROKEN STRANDS, SEE MANUAL
MOTOR CONNECTION X CHECK TERMINALS FOR TIGHT CONNECTIONS
SHEAVE BEARINGS X SEALED BEARING, REPLACE IF ROUGH OR LOOSE
ALL OTHER BOLTS X CHECK-TIGHTEN AS REQUIRED
BATT. CONNECTIONS X CHECK FOR CORROSION & TIGHT CONNECTIONS, CLEAN & COAT AR
BOOM CYLINDER X CHECK AROUND CYLINDER ROD FOR EXCESS FLUID LEAKAGE
BOOM CYLINDER PINS X GREASE WITH MOBILPLEX EP- 2 OR EQUIV. @ ZERKS
EXT. DETENT PIN X LUBE SPRING & BALL W/ WD-40
ROTATION BRAKE (M) X CHECK ADJUSTMENT AND OIL SCREW THREAD WITH MACHINE OIL
POWER CABLE X CHECK INSULATION FOR DAMAGE OR DETERIORATION
ROTATION GEAR (MR) X WATER PROOF BEARING GREASE OR DRY MOLYLUBE IF DUSTY
ROT. WORM BRNGS o X GREASE WITH MOBILPLEX EP- 2 OR EQUIV. @ ZERKS
HOIST GEARBOX X WORM GEAR-EP GEAR LUBE SAE 80-90, SPUR GEARS - SAE 30 OIL
HYDRAULIC FLUID X  |DRAIN, FLUSH, & REFILL WITH MOBIL DTE 13, OR EQUIV.
ROTATION BEARINGS SEALED BEARING - NO MAINTENANCE REQUIRED
BOOM SLIDE PADS PADS GREASED WHEN REPLACED
FOR ADDITIONAL 1) OWNER'S MANUAL
INFORMATION SEE: 2) OSHA SECTION 1910.180

3) ANSI B30.5-1989



0012

"

FIXTURE NO FINISH NO

2703-M SHOWN ——

T

NO. 600425 BATTERY
CABLE ASSEMBLY

-——— -

DRILL 13716
THRU FLOOR

NQ. BB-50 INSULATOR
BUSHING ON CABLC
ASSEMSBLY

U

i
JC04
77 e &)
>,

NUT

REVISIONS
DESCRIPTHON

tHG
LA

[ oate’ T areo

DRILL 13/16 DIAMETER HOLE !N FLOOR. INSTALL CABLE,
AND BUSHING WHICH 1S FURNISHED ON CABLE, AS
SHOWN. WRAP ELECTRICAL TAPE AROUND CABLE SO IT
WILL FIT BUSHING SNUG.

RUN CABLE INSIDE CHASSIS FRAME TO STARTER
SOLENOQID BATTERY CONNECTION. LOCATE CABLE 50
THAT IT WILL BE PROTECTED, AVOID SHARP EDGES.
INSTALL THE NO. 838 FRAME CLIPS TO HOLD CABLE
SECURELY IN PLACE, IF SURPLUS CABLE EXISTS THE
CABLE CAN BE CUT OFF, AND EXTRA TERMINAL FUR-
NISHED WITH CABLE INSTALLED.

REMOVE NUT ON SOLENOID BATTERY TERMINAL POST,

INSTALL CRANE POCWER CABLE, REPLACE NUT AND
TIGHTEN.

IF THE BATTERY 1S GROUNDED TO THE ENGINE IT MAY
BE NECESSARY TO ADD AN ADDITIONAL GROUND
CABLE FROM THE ENGINE TO THE CHASSIS FRAME IN
ORDER TO OBTAIN MAXIMUM POWER AT CRANE. THE
CRANE SHCULD BE GROUNDED TO THE CHASSIS
FRAME. THIS IS USUALLY ACCOMPLISHED THROUGH
THE MOUNTING BRACKET.

4 ()

BATTERY CABLE FROM CRANE

— POSITIVE POLE
STARTER SOLENOID

STARTER 4

_—— GROUND FROM MQTOR
TO CHASSIS FRAME

wem | otv fois]  Pamtno | DESCRPTION

LIST OF MATERIAL

VINITSS OIUTRWwasT NOTED AL | PN Y
armm e DAL NSNS AT TN IRGHE S i 1 - AUTO CHAN.E COMPANY
e 1 s u sy vt [l g U3 UUX 45598 & T 54, DRLAHOMA 74145
SPECHIED CHK D BY 9260 BHOKEN AFROW EXPRESSWAY = 518 527 9475
CHASSIS ANGLES - W2 [T I TIE
FRAME FRACTIONA - 118 | XXX ¢ 00 [HaTE
C00ES DO woT SCALE IS ey INSTALLATION BATTERY CABLE
DRAWING
JOLEMANGES NOT SHOWN ABOVE
BATTERY ATPER Ar v DATE SCALE _ 1 s&e i.omwmc&%v 053 insvusnou
CABLE THIS PRINT 15 THE PROPERTY OF ALTO CRANE £0 —

WENOHT

AND MUSST NOT BE USED IN ANY MANNER DETHI

NEXTASSY | GENTAL 10 THEIR INTERESTS

l SHEET “!_ OF l_




0cTeT

FIXIURE HO FINISIENO clG REVISIONS

LTH DESCRIPTION T oaTe [ apro
i }

ZBoom SUPPORT

WARNING :

AS WITH ALL AUTO CRANE POWER ROTATION
UNITS, THE 2703 DOES REQUIRE A BOOM
SUPPORT

SUGGESTED BOOM SUPPORT,
AUTO CRANE PART NUMBER 725045

mem | arv Jois|  pamtno. ] DESCRIPTION

LIST OF MAVERIAL
UNLESS OTHERWISE NOTED ALL | DRAWN BY
DWMENSIONS ARE IN INCHES. | 22 2 AUTO CRANE COMP/NY
TOLERANCES UMLESS OTHERWISE  [DATF o/ 9 PO, BOX 45548 « TULSA, OKLAHOMA 74145
SPECIFIED Fri 9260 BROKEN ARROW EXPRESSWAY + 9188279478

ANGLES 1 W2* XXt 040 TITLE
FRACTIONAL + 118 | XKX x 00  [BaTE
REMOVE ALL BURRS AND SHARP

EDGES 0O NOT SCALE THIS a1 BOOM SUPPORT

DRAVANG

TOLERAMNCES NOT SHOWN ABOVE DATE SCALE SIZE | DRAWING NO REVISION
ARE PER ANSI ¥id 51971 - -
TS PRINT 15 TI1E PROPERTY OF ALITO CRANE CO

WEIGHT
| AMD MUST HOT BE USED IN ANY MANNER DETRI- e _ | or
HEXT ASSY | Ligiitag 10 YHEIR WTERESTS. & —




SH1 NOMTY MoV AOAD- 98- 40 edd

GENERAL ASSEMBLY 2703-M

6-10-14 BOOM

#0 #O3 1900074 TIA 14, DAL ACRES Farid.oRn!
ls o]

num"?meomm

rationd

[
.

e |20y CL
ey A Jrok ek
emi W O

oo |
&3
AL MDY g
oo i
ooty by et
Dmawers

HLRWISE S VD ALL y
WPOME LJ 13 e )
onarwr |l oy
LLAN ] cady
o

an puA doep a4 13
T oF
1 ot e

[ femmmo T

3-1.0.0

L TUng 4O




AW—-270300
GENERAL ASSEMBLY, 2703 M, 6—10—14 BOOM

o
z

QTY. | PART NO. DESCRIPTION

WO~ P AN -

LA BB PR A BN W AN DA PANNRNRNNNNDNNORN = 2 oo e s,
JdbbrbnrdvadaofanYsooldoorunNooonvoorunIo

&

270387  QUILL/BASE
270394  SIDE PLATE
330192  BEARING, BALL, SEALED
330182  SNAP RING
330471  BOOM, PIVOT (RIGHT)
330471001 BOOM, PIVOT (LEFT)
270380  BOOM, LOWER WELDMENT
270408  BOOM, MID
320423  BOOM, MANUAL w/ CROWN
270325  CYLINDER, HYDRAULIC
270325-001 SEAL KIT (FOR 270325 CYL.)
270325-002 REPAIR KIT (FOR 270325 CYL)
320379  DRUM L
330468  COLLAR, SP. LK.
270389  GUARD, CABLE
320324  ACTUATOR ASSEMBLY
270403  ACTUATOR BRACKET
270391  REAR PANEL
330519  PENDANT CONTROL
270404  RELAY ASSEMBLY
330470  FLANGE, BEARING
270325-006 HANDLE, PUMP
270325-007 GRIP, HANDLE
800167—-001 SPACER
227401  SHEAVE ASSEMBLY (BEARING ONLY 200100)
320327  POSITION PIN
320328  POSITION PIN (LONG)
320433  TRAVELING BLOCK
320338  CABLE ASSEMBLY, 62° (STANDARD)
320339  CABLE ASSEMBLY, 75" (OPTIONAL)
002614  SCREW, HEX HD 5/16—18NC x 5/8 LG. SELF—TAP
005501  SCREW, HEX HD 1/4—28NF x 3/4 LG.
020200  WASHER, SP LK 1/4
320415  BOOM, RETAINER MANUAL
012200  SCREW, HEX HD 5/B—18NF x 1 3/4 LG. GR.5
018100  NUT, HEX HALF-LOCK 5/8—18NF
330185  SCREW, HEX HD 1-12NF x 5 1/2 LG. GR.5
019106  NUT, HEX 1—12NF
360038  ANGLE INDICATOR
016300  NUT, HEX LOCK 1/4—20NC
005500  SCREW, HEX HD 1/4—20NC x 3/4 LG.
015900  NUT, HEX 1/4—20NC
007807  SCREW, HEX HD 5/16—18NC x 3/4 LG.
020600  WASHER, SP LK 5/16
005406  SCREW, HEX HD 1/4—28NF x 1/2 LG.
016100  NUT, HEX 1/4—28NF
330370  SCREW, HEX HD 3/8—16NC x 7/8 LG.
330372  NUT, HEX 3/8-16NC

e
mN[\)N.p.pmm_n_n_s_s_n_s_no_n_n_n_l.._n_n._s._am_l_\_n..\..n...n_n.A_AM_A.A..J._A_.L_A_A_A_-_AM_-_L

[ e

3-1.1.0 R 12/94




AW-270300

GENERAL ASSEMBLY, 2703 M, 6—10-14 BOOM

ITEM | QTY. | PART NO. DESCRIPTION

49 18 021100 WASHER, SP LK 3/8 .

50 6 330371 SCREW, HEX HD 3/8—16NC x 1" LG. GR.8

51 1 014400 SCREW, HEX HD 3/4—16NF x 5" LG.

52 1 018600 NUT, HEX LOCK 3/4—16NF

53 4 011200 SCREW, HEX HD 1/2—20NF x 2 1/2 LG. GR.5
54 4 017704 NUT, HEX 1/2-20NF HEAVY

55 4 021500 WASHER, SP LK 1/2

56 1 REF. RECEPTACLE ASSEMBLY (SEE RELAY ASSEMBLY)

3-1.2.0

R 12/94




NOTES




HW-£0L2 AIBWISSY TYHANTO
I

3-2.0.0



AW-270302 -

GENERAL ASSEMBLY, 2703 MR, 6—10—14 BOOM

ITEM | QTY. | PART NO. DESCRIPTION
1 1 270388  QUILL/BASE
2 1 270398  SIDE PLATE
3 2 330192  BEARING, BALL, SEALED
4 1 330182  SNAP RING
5 1 270385  GEAR, WORM
6 1 330471  BOOM, PIVOT (RIGHT)
7 1 330471-001 BOOM, PIVOT (LEFT)
8 1 270380  BOOM, LOWER WELDMENT
9 1 320379  DRUM
10 1 270389  GUARD, CABLE
1 2 330468  COLLAR, SP. LK.
12 1 320324  ACTUATOR ASSEMBLY
13 1 270403  ACTUATOR BRACKET
14 1 330313  GEAR, MOTOR 12V
15 1 270391  REAR PANEL
16 1 REF. RECEPTACLE ASSEMBLY (SEE RELAY ASSEMBLY)
17 1 320500  PENDANT CONTROL
18 1 270401  RELAY ASSEMBLY
19 1 330470  FLANGE, BEARING
20 1 270325  CYLINDER, HYDRAULIC
21 1 270325-001 SEAL KIT (FOR 270325 CYL.)
22 1 270325-002 REPAIR KIT (FOR 270325 CYL)
23 1 270325-006 HANDLE, PUMP
24 1 270325-007 GRIP, HANDLE
25 2 800167—001 SPACER
26 1 270408  BOOM, MID MANUAL
27 1 320415  BOOM, RETAINER MANUAL
28 1 320423  BOOM, MANUAL w/ CROWN
29 1 227401  SHEAVE ASSEMBLY (BEARING ONLY 200100)
30 1 320338  CABLE ASSEMBLY, 62" (STANDARD)
31 1 320339  CABLE ASSEMBLY, 75 (OPTIONAL)
32 1 320327  POSITION PIN
33 1 320328  POSITION PIN (LONG)
34 1 320433  TRAVELING BLOCK
35 1 002614  SCREW, HEX HD 5/16—18NG x 5/8 LG. SELF—TAP
36 1 005501  SCREW, HEX HD 1/4—28NF x 3/4 LG.
37 7 020200  WASHER, SP LK 1/4
38 1 012200  SCREW, HEX HD 5/8—18NF x 1 3/4 LG. GR.5
39 1 018100  NUT, HEX HALF—LOCK 5/8—18NF
40 1 330185  SCREW, HEX HD 1—-12NF x 5 1/2 LG. GR.5
41 1 019106  NUT, HEX 1—12NF
42 1 360038  ANGLE INDICATOR
43 1 016300  NUT, HEX LOCK 1/4-20NC
44 2 005406  SCREW, HEX HD 1/4—28NF x 1/2 LG.
45 2 016100  NUT, HEX 1/4—28NF
46 6 005500  SCREW, HEX HD 1/4—20NC x 3/4 LG.
47 6 015900  NUT, HEX 1/4—-20NC
48 4 007807  SCREW, HEX HD 5/16—18NC x 3/4 LG.

3-2.1.0

R 12/94




AW-270302

GENERAL ASSEMBLY, 2703 MR, 6—-10—-14 BOOM

ITEM QTY. | PART NO. DESCRIPTION

49 10 020600 WASHER, SP LK 5/16

S50 6 007805 SCREW, HEX HD 5/16~18NC x 1 1/2 LG. GR.5
51 1 014400 SCREW, HEX HD 3/4—16NF x 5" LG.

52 1 018600 NUT, HEX LOCK 3/4—16NF

53 6 330371 SCREW, HEX HD 3/8-16NC x 1" LG. GR.8

S4 18 330372 NUT, HEX 3/8—-18NC

55 18 021100 WASHER, SP LK 3/8

56 4 011200 SCREW, HEX HD 1/2-20NF x 2 1/2 LG. GR.5
57 4 017704 NUT, HEX 1/2-20NF HEAVY

58 4 021500 WASHER, SP LK 1/2

59 2 000404 SCREW, RD HD #6—32NC x 5/8 LG.

60 2 018600 WASHER, SP LK #6

61 2 015400 NUT, HEX #6—32NC

62 12 330370 SCREW, HEX HD 3/8-16NC x 7/8 LG.

3-2.2.0

R 12/94




NOTES




00ece

FIXTURE NO.

FINISH NO

cHa REVISIONS
LTR DESCRIPTION [ oate [ apeo
+ 4
R .
mem | oty Jois]  eantno | DESCRIPTION

LIST OF MATERIAL

UM ESS DTHERWISE NDIER AL | PRAWH BY

- DIMENSIUNS ATIE N INCIIES l-QdL AUTO CRANE COMPANY
tOlEHANCES UNLESS otHummse (DA g PO HOX 45548 » NULSA, OKLAHOMA 74145
SPECIFIEQ oD BY 9260 BROKEN ARAOW EXPRESSWAY « $18 827 D474
ANGLES ¢ U2 X% 4 04g [ TinE
FRAACTIONAL t W18 XXX ¢ 00
REMOVE ALL BURRS AND SIARP [0 GENERAL ASSEMBLY 2703-M, MR

T SCALE 118

toces ponorscae s s OPTIONAL 6-10 FT. MANUAL BOOM
TOLERANCES NOT SHOWN ABOVE {557

ARE PER ANSI Y14 51973

SCALE SIZE | DRAWANT HO AEVISION

 —J—— | C_[AW-27030!/ 303] —>—

NEXT ASS'Y

THIS PRINT IS THE PROPERTY OF AUTO CAANE CO
AND MUST NOT BE USED IN ANY MANNER DETHY

MENTAL TO THEIR INTERES1S,

WEIGHT ] ]
SHEET _. ' _ OF _°




GENERAL ASSEMBLY 2703-M, MR AW-270301/303

6-10 BOOM
{TEM QTy. PART NO. DESCRIPTION
1 1 270380 BOOM, LOWER WELDMENT
2 1 270402 BOOM, MANUAL WITH CROWN
3 1 227401 SHEAVE ASS'Y (BEARING ONLY 200100)
4 1 012200 SCREW, HX. HD. 5/8 X1 3/4 N.F. GR.5
5 1 018100 NUT, HLF. LK. 5/8 N.F.
6 1 320338 CABLE ASS'Y 62" (STD.)
7 1 320339 CABLE ASS'Y 75' (OPTIONAL)
8 1 320328 POSITION PIN
9 1 002614 SCREW HX. HD. 5/16 S.T.

33.1.0




W-€£0.2 AIBW3ISSVY 3IMvYE

—————

m—
“S1SIHALNHI LiFHL O1 WiNIN

-IML3Q HINNYIEANY 1 O350 38 10N 1SN ONY

2Uvo

5 FNYYI OLOV 40 ALHId0Ud FHL ST LMY SHI

TIOL-9 FIL ISNY H3d Juv
3A0BY HMOHS JOM SIDNYEI 0L

|

SLrS IED-ELE * AVMSEIHANT MOUYY NINOUR DaZ8
SrirE YWOHYTHO "wSHIL + B¥S5sy X008 Od

ANVAWWOD INVHD OLNV

AR DH3

‘BHWAYHQ
SH1 3TYIE LON 00 §3903

Jivg

dUYHS QMY SHHNE 11v JA0NIH

Al QWHD

GO ¥ xxx U T IWNOIL DY
0k T XX o/ T S31DNY
ANHTIS

ISWAHINS O SSITNN SADNVYIIOL

rnn:‘?mzn

SN NI Tty SNOISNIWIQ
V¥ 03LON ISIMUIHLO 553NN

ASSY AN

T3 vW 40 151

NOWULJHDS3a |

Oh tivd  [sa] o [ nan
+ =

7
_ {
-
) .
Qddy | a1va | NOILIIS3T LY
SNOISIAZY DHD

ON HSINIY

ON JuNIXg

3-4.0.0



BRAKE ASSEMBLY 2703-M, AW-053

iTEM QTy. PART NC. DESCRIPTION
1 1 270376 BRAKE BAND ASSEMBLY
2 1 330184 SPRING, COMPRESSION
3 1 330490 SPACER
4 1 018301 NUT, HX. 5/8 N.C.
5 1 330488 SPRING, COMPRESSION
8 1 330489 SPACER
7 1 013503 SCREW, HX. HD. 5/8 X7 N.C. GR.5
8 1 330303 GRIP, HANDLE
9 - 1 330136 HANDLE, BRAKE

3-4.4.0




006t

[ FIXTURE NO.

FINISH NO.

Ol

CHG

REVISIONS

LTR

DESCRIPTION ] DATE } APP'D
T L]

Z A

TN%

e i)
>
| | iwemfoss]  pamTno. ] DESCRIPTION
0
']_> QUANTITY LIST OF MATERIAL
UNLESS OTHEAWISE NOTED ALL JDRAWNRY
m DIMENSIONS ARE IN INCHES. b AUTO CRANE COMPANY
TOLERANCES UNLESS OTHEAWISE  |© P.0. ROX 45548 » TULSA, OKLAHOMA 14145
SPECIFIED. RO 9260 BAOKEN ARACW EXPRESSWAY + 918 627.9475
ANGLES * 1/ I X%t a0 TITLE
FRACTIONAL * 1716 | .xxX* 010 [JDATE
REMOVE ALL BURAS AND SHARP TWECO ASSEMBLY - 2703 M, MR
EDGES, b0 NOT SCALE THIS ENG. BY
DRAWING.
TOLERANCES NOT SHOWN ABOVE  [DATE SCALE SIZE | DRAWING NO. Trevision
ARE PER ANS) Y14 .5 1973 T A B AW- 052 ]
THIS PATNT 15 THE PROPERTY OF AUTG CRANE CO. Varcigr
r AND MUST NOT BE USED IN ANY MANNER DETRI.
NEXT ASS'Y | \yENTAL TO THEIR INTERESTS. SMEET._/ _OF &2
MDAWAY S § BO0GH




TWECO ASSEMBLY, 2703-M, MR AW-052

ITEM QTry. PART NO. DESCRIPTION
1 1 320488 POWER CABLE ASS'Y
2 1 330212 BRACKET, TWECO UPPER
3 1 REF. CONNECTOR, TWECO MALE
4 1 002300, SCREW HX. 1/4 X 3/8 S.T.
5 1 000115 CLAMP
6 1 005500 SCREW, HX. HD. 1/4 X 3/4 N.C.
7 1 015900 NUT HX. 1/4 N.C.
8 3 020200 WASHER SP. LK. 1/4
8 2 005401 SCREW, HX. HD. 1/4-20 X 5/8
10 1 REF. CONNECTOR, TWECO FEMALE

3-5.1.0




009¢

FIXTURE NQ

FINISH NG

ELECTRIC MOTOR
330313 (REF)

'(:@“ |

e

@,

\ £

CHG

REVISIONS

LTR

DESCAIPTION

1 oate | aren
+ +

i i |'I.‘EM.-I:I1'SA

PART NO.

1 DESCRIPTION

QUANTITY

LIST OF MATERIAL

UNLESS OTHEAWISE NOTED ALY
DIMENSIONS ARE IN INCHES,
TOLEMANCES UNLESS OTHERWISE
SPECIFIED

DAAWNBY
DAJE

CHEX'D RY

2

HAUTO CRANE COMPNNY

#.0. BOX 45548 = TULSA, OKLAHOMA T4145
280 BAOKEN ARROW EXPRESSWAY « 218 E27- TS

ANGILES ' 1T X% 1 A0

T RACTIONAL * 118 XN 0
REMOVE ALL BUNRS AND SHARP
EDGES 0O NOT SCALE THIS

DRAWING,

NATE

G. 8Y

TIFLE

TURNER ASSEMBLY (ELECTRIC)

TOLERANCES NOT ShowN ABCVE

DATE

ARE PER ANSI Y 14 51973

NEXT ASS'Y

THIS PRINT IS THE FPROPEATY OF AUTO CRANE CO.
AND MUST NOT RE UISED IH ANY MANNER DETRI

MENTAL TO THEIR INTERESTS.

| SCALE SIZE | DRAWING NO.
e C

AW - 006

iﬂiwsmn

e
WEIGHT

I sueeT__{_or_¢

AipSea T 10000




AW-006
TURNER ASSEMBLY

ITEM QTY. | PART NO. DESCRIPTION
1 2 010201 SCREW, HEX HD 1/2—13NC x 1 1/2 LG. GR.5
2 3 330389 SCREW, FLAT HD 1/4—20NC x 1/2 LG.
3 1 330504 MOUNT, MOTOR
4 1 330498 MOUNT, TURN MOTOR
5 4 021500 WASHER, SP LK 1/2
6 4 017701 NUT, HEX 1/2—-13NC
7 1 330500 BEARING
8 1 330421  SHAFT ASSEMBLY
9 2 330486 SEAL, OIL
10 2 330485 BEARING, CONE
1 1 330472 HOUSING, BEARING
12 2 011603 SCREW, HEX HD 1/2—13NC x 1 3/4 LG. GR.5.
13 1 239300 ZERK, GREASE
14 1 330483 SPACER
15 1 019000 NUT, HEX 7/8-14NF

3-6.1.0

R 12/94




FIXTURE NO. FINISH MO,

0oLt

#1333

cHo REVISIONS

LTR DESCAIPTION ~ [ oate | arro
912 ]A[330100 WASHER,FLAT ADJUSTING

8 [ 2[B[320404 |BLOCK, TRAVELING

7 1 |A[CIB200 NUT HXHL-LOCK 5/8NC
6|1 [A[O012700 SCWHX.HD. 5/8 X 3 LG

5 118} 200909 | SHEAVE ASSY W/BEARING

4 | 28] 320403 | BLOCK, 3203 TRAVELING

3| 28] 320434 | PiN,BLOCK

2| 2|A| 360124 HITCH PIN (HAIR_PIN)

1 | 1 JA] 100309 | SWIVEL HOOKASSY. W/ LATC
nem | ary Jors|  eanrwo DESCRIPTION

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL | DRAWH BY, Aum

OiEgoneane m e eS| CRANE COMPANY
TOLERANCES UMLESS otHERwsE |94y - g P.O, BOX 45548 & TULEA, ONLAHOMA 74148
SPECHFIED BB 8260 BROKEN ARROW EXPRESSWAY » 818-817-8475
ANOLES + v AX + 040

FRACTIONAL £ 1118 | Xxx + o0 e

o oo nor st e | ——1 TRAVELING BLOCK ASSEMBLY
DRAWING.

TOLERANCES NOT SHOWN ABOvE  Iate T s A

e ven At Yia 5 973 72 | E LR YB0433 T
Taniadvid LA

THIS PRINT 15 THE PROPERTY OF AUTO CRANE CO

WeaHT
.. AND MUST NOT BE USED IN ANY MAMNER DETRI-
NEXF ASSY | ientAL 10 THER INTERESTS, seer b__or b

TIILE




TRAVELING BLOCK ASSEMBLY AW-320433

ITEM QTyY. PART NO. DESCRIPTION
1 1 100308 SWIVEL HOOK
2 2 360124 HITCH PIN
3 2 320434 PIN, BLOCK
4 2 320403 BLOCK
5 1 200909 SHEAVE ASS'Y WITH BEARING
6 1 013512 SCREW. HX - HD. 5/8 NC X3 1/2
7 1 018200 NUT HX. HLF. LK. 5/8 NC
8 2 320404 BLOCK TRAVELING
8 2 330100 WASHER FLAT

3-7.1.0




00'g¢

¥6/2ZL o

oy
"c')‘:b
&
> )
Qw
=1
o
N
@)
=)




AW-320324
HOIST ACTUATOR

ITEM | QTY. | PART NO. DESCRIPTION
1 1 360637  SPRING, FLAT
2 1 3650331 PLATE, CAM
3 1 300041 COVER, GEAR HOUSING
4 1 300042  COVER, SPUR GEAR HOUSING
5 1 360450  COVER, BRAKE
6 1 300043  GEAR, IDLER
7 2 ‘300044 GEAR, SPUR
8 1 300045  GEAR, WORM R.H.
9 1 300046  GEAR, PINION
10 1 360336  HOUSING, BRAKE
11 1 300047  HOUSING, SPUR GEAR
12 1 300048  HOUSING, GEAR
13 1 360339  HUB, BRAKE
14 1 300048  KEY, 3/16 SQ. x 1/2 LG.
15 1 - -
16 1 300050  KEY, 3/16 SQ. x 1 9/16 LG.
17 1 B00479-001 KEY, 1/4 SQ. x 2 3/4 LG.
18 2 300052  KEY, RD. 5/16 x 5/16 x 15/16 LG.
19 1 360342  PLATE, RETAINER
20 1 300053  SHAFT, SPUR GEAR
21 1 320323  SHAFT, QUTPUT
22 1 320312 WORM, R.H.
23 2 360345  BALL
24 3 300056  BEARING, NEEDLE
25 2 300057  BEARING, BALL
26 1 300058  BUSHING
27 1 300059  BUSHING
28 10 320313  SCREW, HEX HD 1/4—20NC x 3/4 LG. NYLOCK HVY PATCH
29 12 005500  SCREW, HEX HD 1/4—20NC x 3/4 LG.
30 4 005604  SCREW, HEX HD 1/4—20NC x 1" LG.
31 1 320311 SCREW, HEX HD 3/8—16NC x 1 1/2 LG. ALL THREAD
32 4 320310 SCREW, BUTTON HD 1/4—20NC x 1" LG.
33 4 300060  SCREW, SOC HD 1/4—20NC x 1 3/4 LG. LOC.—WEL.
34 1 300061 SETSCREW, 1/4—20NC x 5/16 LG. LOC.—WEL
35 1 360353  NUT, HEX JAM 3/8—16NC
36 3 071012 NUT, HEX 3/8-24aNF
37 4 360354  WASHER, SP LK 1/4 MED. SECT.
38 2 360455  WASHER, FLAT 1/4 ALUM.
39 3 021100 WASHER, SP LK 3/8
40 1 320314 ELBOW, 90° 3/8—18 NPT BOTH ENDS
41 1 320315  ELBOW, 90° 1/4-18 NPT BOTH ENDS
42 2 300062  GASKET BEARING
43 1 300063  GASKET, SPUR GEAR HOUSING
44 1 300064  GASKET, GEAR HOUSING COVER
45 1 360359  GASKET, BRAKE COVER
46 1 300065  KEY, WOODRUFF
47 2 300066  FITTING, RELIEF
48 1 300067  MOTOR, 12V

3-8.1.0 R 12/94




AW-320324
HOIST ACTUATOR

ITEM | QTY. | PART No. DESCRIPTION
49 1 300068  O-RING 1" 0.D. x 1/8 THICK

50 1 300069  REDUCER, -6 NPT / —2 NPT

51 2 300070  PLUG, PIPE —4 NPT SQ HD

52 1 300073  PLUG, PIPE —6 NPT HEX SOC HEADLESS

53 1 300074  REDUCER, —4 NPT / —2 NPT

54 2 300075  PIN, DOWEL

55 1 360364  PLATE, THRUST

56 1 300076  SEAL, OIL 3/4 1.D. x 1 1/4 O.D. x 1/4 THICK
57 1 300077  SEAL, OIL 1 1/4 1.D. x 1 3/4 0.D. x 1/4 THICK
58 1 300078  SEAL, OL 1 1/2 1D. x 2 1/4 0.D. x 5/16 THICK
59 1 360371  SEAL, THREAD

80 1 300079  RING, SNAP

61 1 360368  SPRING

62 3 300080  WASHER, THRUST

63 1 300081  WASHER, THRUST

64 1 300082  WASHER, FIBER

65 2 360453  SCREW, 1/4—20NC x 1" LG. ALL THREAD

66 2 320382  PIPE PLUG

3-8.2.0

R 12/94




10.

AUTO.MATIC SAFETY BRAKE ASSEMBLY (OIL CQOLED)
: HOIST

Winch has right hand worm and gear and spools cver drum; use number one slots for brake balls.
Install brake hub on winch worm with key.

Assembile balls in cam using hard grease to hold bazils in place.

!nsfall cam and balls, fitting balls in slots on hub.

Install brake disc.

Install retainer.

Install flat spring in brake housing cover {arch down).

Install brake housing cover, fitting pins in slots on spring and holes in retainer.

Test brake by shifting winch to UP then DOWN to see if brake is working in proper rotation. If not,
remove brake and locate brake balls in opposite set of slots.

Adjust to suit by tightening or loosening screw on outside of cover. When proper adjustment is
obtained, secure screw with jam nut.

COMPOSITION BRAKE DISC

RETAINER PLATE
BALL :
\ //_ COVER
PIN

L AN
2N
KEY =IB
‘\\\\ g = Ik —FLAT SPRING
WORM SHAFT =N
| - /: L \
== PARARANMY M)

sy,
\k\\‘agw =

e H{mils
HUB JZ=N N\ ADJUSTING
LS AN - SCREW
CAM ~/// \L_ :
GASKET

HOUSING

3-8.0.0



Auto Crane Company
Tulsa, Oklahoma

[ 3
Safety Decal Section
Revision 12/94
ITEM DESCRIPTION QTY FIG
1 CAUTION, WORK RULES 1 S-1
2 DANGER, OPERATOR TRAINING 1 S-2
3 DANGER, SCISSORS POINT 2 S-3
4 DANGER, ELECTROCUTION HAZARD 2 S-4
5 DANGER, STAY CLEAR OF BOOM 2 S-5
6 DANGER, STAY CLEAR OF LOAD 2 S-6
AUTO CRANE COMPANY

PO BOX S80697, Tulsa, OK 74188-0697
4707 N. MINGO ROAD, Tulsa, OK 74117
Phone (918) 836-0463, Telex 1S8108 Ramsey Tul
Sales Fax (918) 438-6688 Service Fax (918) 834-S979

4-1.0.0



SAFETY DECAL SECTION

2703 SERIES

PARTNO.. 040579 ACAUTION

DECAL: OPERATION INSTRUCTIONS
FUNCTION: i th f th " GPtRATN, PR 10 2 DAY
:  To inform the operator of the proper 2 50 U5 1o S i
procedure to follow for safe operation RRGRLRLY EXTENOLD. M. CRANE. NOWTED
OH FACTCRY-RECOMMENDED TRUCK.
of the crane. 3 BEFORC OPERATING THE CRANE, REFER YO
o et oy owrnae e || FIG. S-1.
USED ON: All Cranes 4 SPERAIE AL CONTROLS SLOWLY AN
QUANTITY: 1 . ﬁﬂ;@?@m@sﬁuﬂ,ﬁ& oo reer
PLACEMENT: Right sideplate S S e e S S inet Lag 11D SENEA™

7. KEEP AT LEAST 5 WRAPS OF LOAODUNE ON
HOST DRUM,

8 FOR TRAVELING, BOOM AND QUTMUCERS
WMUST BE IN THE STOWED POSTION.

9. ALL REMOVABLE PENDANTS WUST BE STORED
N CAS OR TOOL CONPARTMENT WHEN CRAME
15 NOT IN USE,

P/N 040579

PARTNO.. 040580
DECAL: OPERATOR TRAINING

FUNCTION:  To inform the operator of the need to receive
proper training before using the crane,

AN UNTRAINELD OPERATOR

USED ON: All Cranes SUBLECTS HINSELF AND
QUANTITY: 1 DEATH OR SERIOUS INJURY
PLACEMENT: Right sideplate (S005H) ) TUE GRERATION of TS CRANE. O

2.) YOU MUST KNOW AND FOLLOW THE
SAFETY AND OPERATING
RECOMMENDATIONS CONTAINED IN

FIG. S-2. THE MANUFACTURER'S MANUAL,

YOUR EMPLOYER'S WORK RULES

AND APPLICABLE GOVERNMENT

REGULATIONS.
F/N 040580
PARTNO.: 040519 USED ON: All cranes
DECAL: SCISSORS POINT QUANTITY: 2
FUNCTION:  To inform the operator of =~ PLACEMENT: Both sides of the lift cylinder
possible danger at scissors
point on crane.
@" SCISSORS POINT FIG. §-3.
9. SERIOUS INJURY MAY RESULT
KEEP HANDS AND ARMS CLEAR AT ALL TIMES
PN Dta5s

4-1.1.0



SAFETY DECAL SECTION
2703 SERIES N

PARTNO.. 040529
DECAL: ELECTROCUTION HAZARD

FUNCTION:  To inform the operator of the
hazard involved with contacting
electrical power lines with crane
boom.

USED ON: Articufated & Stiff Boom
Cranes

PLACEMENT: Both sides of end of lower boom

o stavamworsoon | AT
) 2X/IN7.
FUNCTION:  To inform the operator of the / / A N G
ha-zard of proximity or contact 77 /// /ﬁ
:;;hr;nl?zim" boom during STAY CLEAR OF BOOM
USED ON: All cranes AT ALL TIMpE/f, 040517
QUANTITY: 2

PLACEMENT: Both sides of crown FIG. S-5.

PART NO.: 040518

DECAL: STAY CLEAR
OF LOAD

FUNCTION:  To inform the

operator of the

mti or A /Nég % ”/ i
contact with the W

load
uning apecation. STAY CLEAR OF LOAD
AT ALL TIMES

USEDON:  All cranes P/N 040518
QUANTITY: 2

PLACEMENT: Both sides of

crown plate FIG. §-6.

4-1.2.0



/

3 [,\/m\, 6
SERIAL NUMBER

IIEM QTY BN
040517
040529
270321
330622
040579
040580
040622
040552

e S D e NDTNN

(o I N I o B 4 O 7 I S Y

DECAL DRAWING

DESCRIPTION ITEM QTY PN
DECAL, STAY CLEAR 9 1 360036
DECAL, DANGER ELECT. 10 2 040624
DECAL, 2703 1 10" 040620
DECAL, SERIAL NO. 12 2 040518
DECAL, WORK RULES 13 1 330624
DECAL, DANGER MUST 14 1 270322
DECAL, A/C LOGO 15 2 040519
DECAL, RELAY
AW-270395

2703 M & 2703 MR

4-2.0.0

12

DESCRIPTION

DECAL, ANGLE IND.
DECAL, AUTO CRANE
DECAL, STRIPING
DECAL, STAY CLEAR
DECAL, LOWER BOOM
DECAL, LOAD CHART
DECAL, SCISSORS POINT

R 12/94



0'0°1-¢G

¥6/21 ¥

1 3/4
TURMING
RADIUS

FULL 360° ROTATION

OF ROTATION

'Lr 14
L
i

=]

{ 18 1/2°
i 9 3/8"
[ 1 21/8° I

L 5/8* f

_.__T..
mi.

>
—
[ ]

=

-

B

i

3 1/2° MIN, INSTALLATION
""" HolE' REQUIRED

1
] 71Ne
of

i
5/8% —=lt=—— 14 3/4" —J \ 9/16" DIA. HOLES (USE 1/2° NF. CR B
MOUNTING BOLTS)

s { B

AW—-054
GENERAL DIMENSIONS
2703—-M 6-10-14

2 7/8°




oLi—g

¥6/2. o

11 3/4
TURNING
RADILS

FULL 380" ROTATION

OF ROTATION

27 1/4°
25 1/2"
2 1/8"
1 518" 3 )
3 1/2° MIN. INSTALLATION
" 1 /5 I L~ HOLE REQUIRED
1t 1/2" -
L { 7 1/16"
&
5/8° 14 3/4° — \ 9/18" DIA. HOLES (USE 1/2" NF. GR 8
MOUNTING BOLTS)
16*

AW~-055
GENERAL DIMENSIONS
2703—-M 6~10



Al R

+6/21 ¥

16 1/2"
TURNING
RADIUS

FULL, 360" ROTATION

1 5/16" 9

.

14 1/8°

|

=

" 1/2°

L]

3 1/2° MIN. INSTALLATION
""" HotE REQUIRED

1
7 1./18"
i

5/8° —

\ 9/16" DIA. HOLES (USE 1/2° NF. GR 8
MOUNTING BOLTS)

AW-056
GENERAL DIMENSIONS
2703-MR 6-10-14

15 3/4"

l—— 15 1/4° -~

&" 1ni/2"
1"




0¢’i—G

+6/21 ¥

16 1/2°
TURNING
RADIUS

FULL 360" ROTATION

= s =Te

OF ROTATION

10
7 7

2 7/8"

[ 13 1/2°
L
7/ |

...5/3' '

3 1/2° MIN. INSTALLATION
L~ HoLt REQUIRED

7 1/186°

15/16" 4 i" 8"

" ] "

14 1/8° “ ]; M
—
| I

5/8" b 14 3/4° —-J

\— 9/16" DIA. HOLES (USE 1/2" NF. GR 8

16"

MOUNTING BOLTS)

AW—-057
GENERAL DIMENSIONS
2703-MR 6—10

I-15 1/4" —




FIXTURE NQ, FINISH NO.

CHG REVISIONS

60’9

LTR DESCRIPTION | pate | aprp
i

| P =l

O
TN
3

B8 1 330518 PLUG FEMALE
N 7 1 6765291 CABLE PENDANT
6 1 675261 SEAL
5 1 675201 HOUSING
4 1 675202 SWITCH W/SEAL NUT
a | 1 675208 KIT HOUSING
N 2 11 675281 WASHER TANG
111 675271 NUT, HX.
ITEM | QTY | D/S PART NO. DESCRIPTION
| LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL [BEAWNAY
N o enmise noeo AL meesa]  AUTO CRANE COMPANY
TOLERANCES UNLESS oTHERwise |2/ /2-5¢ P.0. BOX 45548 ¢ TULSA, OKLAYIOMA 74145
SPECIFIED. HK'D BY 0260 AROKEN ARROW EXPRESSWAY » 918:627-047%
ANGLES & 1/ | XX L TITLE
FRACTIONAL ¥ 1/16 | XXX * 010
. REMOVE ALL BURRS AND SHARP | . PENDANT, HOIST CONTROL
EDGES. DO NOT SCALE THIS ENG.BY
ORAWING.
TOLERANCES NOT SHOWN ASOVE DATE SCALE SIZE | DRAWING NO 1 REVISION
ARE PER ANSI Y14 5. 1973 A B AW-330519 )
THIS PRINT IS THE PROPERTY OF AUTO CRANE CO WEIGHT
. AND MUST NOT BE USED IN ANY MANNER DETRI-
NEXT ASS'Y  { yenTAL TO THEIR INTERESTS. SHEET L _OF £
AIDGWAY 5 1 000H




0’029

FIXTURE NO. FINISH NOD. CHG REVISIONS
o LTR DESCAIPTION | vate | apep
4 @l—j
22 7L 7]Jjﬂ]1 l//77}'11 77T / %
g L - =
—I r —l i . g/
2 p b (]
|
12
N 3 6 13 7 000101 TERMINALS , STAKON -
I 12| 1 642907 CONNECTOR , CORD |
13 )9 PLAC ] 2 622000 SWITCH, TOGGLE
ES 10 | 300411 PLUG, CONNECTOR
9 15 800629 CABLE , CONDUCTOR ]
8 | 2 640302 BOOT ]
7 ] 300412 CLAMP , CABLE ]
6 4 00i205 SCREW
5 ! 642505 COVER
4 I 642909 DIAPHRAGM 1
3 | 642903 BASE , SUPPORT b
2 | 016400 LOCKNUT, 172" ]
. | | 642901 B8OX , PENDANT
l {ITEM| QTY]D/ss PART NO. DESCRIPTION
GREEN UP @_ LIST OF MATERIAL
BLAC T UNLESS OTHERWISE NOTED AL L|DRAWN BY
— K_TURN RIGH @ DIMENSIONS ARE IN INCHES. AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE DAE/Z/W P.O. BOX 45548 + TULSA, OKLAHOMA 74145
@ SPECIFIED, | T TY D260 BROKEN ARAOW EXPRESSWAY + 918-627.9475
RED HOT ANGLES ¢ ¢ XX : .40 TITLE
FRAACTIONAL ¥ 116 XXX .00
@ — 2703MR AEMOVE ALL BURRS AND SHARP |+ i PENDANT ASSEMBLY
@ EDGES. DO NOT SCALE THIS ENG. BY
@ ) ! DAAWING.
| BLUE TURN LEFT ARE FER ANSI Y10 81070 e {o e B P AwWe3303n "
BROWN DOWN - e[ ;
NEXT ASS'Y | ygNTAL YO THEIR INTERESTS. SHEET_L_. OF




FIXTUNE NO. FINISH NO. CHG REVISIONS

L DESCRIPTION

00'¢9

41153

d
= — 10
N ] .
f ) i 1 300412 CLAMP, CABLE : ]
| 10 1 300411 PLUG, CONNECTOR
R = 9 2 370135 SEAL, WASHER
®/ : zL / OMJ 8 | 7 000101 | TERMINAL, RING
Y777 VAT AT 7Y = > 640302 BOOT
@ 6 4 001205 SCREW SLOTTED PAN HD #8 x 7/8"
5 1 370133 CABLE, CONDUCTOR (17°)
4 2 622000 SWITCH, TOGGLE
3 1 370132 GASKET, PEMDANT HOUSING
2 1 370131 COVER, PENDANT
GREEN "UP" 5 1] 1 370130 BOX, PENDANT
BLACK "TURN RIGHT" 5 em | arv jors FART NO. DESCRIPTION
@ é LIST OF MATERIAL
ol |o|ror o o A [T AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE (T P.O. BOX 45548 « TULSA, OKLAHOMA T4145
@ @ i:sg:gzt; e U - 9260 BROKEN ARROW EXPRESSWAY » 018-827-9475
L G FRACTIONAL + 116 | xxX £ 010 [5a7E | .
BLUE "TURN LEFT" = e e PENDANT ASS'Y 2703 MR
BROWN "DOWN" DRAWING.
[ ;gé?é;"f:g:ﬁf;::g;w ABOVE [DATE | SCALE . I SIZE ]:DRA\MNR sz 500 :[ REVISION
[ THi5 PAINT 1S THE PROPERTY OF AUTO CRANE CO. oo
NEXT ASSY | O MUSENGY B Uk i ANY s T sweer 1 or !




009

FIXTURE NO.

i " FINISH NO,

Fl

POWER CABLE

NEXT ASS'Y

THIS PRINT 15 FHE PROPERTY OF AUITO CRANE CO

CHG AEVISIONS
LTR DESCRIPTION | pave | arrp
I T81A ——] 1| 1] 1] ——— TBIN t
2 2
HOIST UP RIL
3 _TBlA N TBIN 3
:_ﬁ_!HOI . R2L TBIN :
6 F202) —~——f‘r;‘(FTTTT\— Fli 6
7
? TBIA thlh -TIB ﬁzn RZlB THIA
8 i} T Iyl 8
9 HOIST UP HOIST DN 9
10 az (& M TBIN_ g
1] 1]
F2 TAIN
2 \/\ L2z BRAKE SOL. 1z
WIRING SCHEMATIC
5] 8 016800 NUT, HX.-HLF, 5/i6 NFCP
TO PENDANT 4] 8 020700 WASHER, INTLK 5/'!6 cP
330519{REF) 1314 005604 SCREW, 1/4-20 X1
2] 4 015900 NUT - HEX, 1/4 -20
il | 602002 CONDUCTOR
0] 4 020200 WASHER , SPLIT-LOCK 174
9 | 270406 RECEPTICLE ASSEMBLY
8 | 600304 CONDUCTOR
7
6 | 622327 CONDUCTOR
512 622323 CONDUCTOR
4 2 659904 CONOUCTOR
3 | 658400 CONDUCTOR
2|2 658300 CONDUCTOR
. | 2 200182 RELAY
{ iTEM] QTv[os| ™ earTwo DESCAIFTION
| LIST OF MATERIAL
DMERCIONe e i e L B AUTO CRANE COMPANY
TOLERANCES UNLESS OVHERWISE  |OAY PO BOX 45548 = TULSA, GXLAHOMA 74145
SPECIFIED ENKOBY 9260 BAOKEN ARRDOW EXPRAESSWAY o Dt 877 0478
ANGLES * W2 l Axt a0 TITLE
FRACTIONAL * 1106 | xxXX* 010 [BATE .
mewove nuc gumns Ao suane - RELAY PANEL ASSEMBLY 2703-M
TOLERANCES NOT SHOWN ABOVE DATE SCALE SIZE DAAWING NO TETSIOH
ARE PEA ANSI Yy 5 - 19T7) c Aw_ 270404

ANU MUS) NOT BE USED IN ANY MANNER DETAI WEIGHT SHEEr__L_of _f

MENTAL 70 THEIR INTERESTS

miucre sy 1odue



0059

FIXTURE NO.

FINISH NO.

CHG REVISIONS
LTA OESCRIPTION [ vare [ arpp
POWER CABLE,
TWECO/@ TO TWECO
BLK,
TO BLK. MOTOR = 1 BLK TO MOTOR
10
TURN R
BLU.
TURN L.
5) a @\ ———
GRN.
%+
N ] \CD -~ SCHEMATIC
) To RED MOTOR LEAD 23] 1 000300 | TERM. WIRE RB-14-10
22| i 330415 | CONDUCTOR, 12 GA. BLK.
21 ] 300413 CAP, RECEPTACLE
Y 1
6 HoisT ON. | |1 A [} TURN L. ” Z0] 8 020001 | WASHER,*I0 INT. LOCK
A ( 19| 8 015600 NUT, HEX. #IQ-32
WHT I 4 a 8|16 020700 | WASHER, INT. LOCK
i , 23 17176 016800 | NUT, HEX. HLF. 5/I6 NF.
t \ , 161 8 005604 | SCREW, HEX. HD- 1/4-20 X |
1 151 8 Q15900 NUT, HEX. 174 -20
4] 8 020200 WASHER, SPLK, 1/4
1311 270407 RECEPTACILE ASSEMBLY
12 | i 330387 CONDUCTOR
] | 330388 CONDUCTOR
10] | 330386 CONDUCTOR
9 i 330258 TWECO ASSEMBLY
8|2 600304 CONDUCTOR
T
6! 622327 CONDUCTOR
5 2 622323 CONDUCTOR
4| 4 659904 CONDUCTOR
312 658400 CONDUCTOR
2|4 658300 CONDUCTOR
. 114 200182 RELAY
l ITEMY QT ¥iDss PART NO. DESCRIPTION
LIST OF MATERIAL
OMENSIONS ARE TN INCHES. ::%75 AUTO CRANE COMPANY
TOLE RANCES UNYLESS OTHERWASE ‘T/.'IofF‘T PO BOX 45548 = TULSA, OKLAHMOMA T1186
SPECIFIED. THED B 2260 BRAOKEN ARRDW EXPRESSWAY ¢ 910837 MA78
ANGLES * 172r XKt a0 THLE
FRACTIONAL ¢ 1118 XXX L gio DATE
NEMOVE ALL BURRS AND SHARP | RELAY ASSEMBLY - 2703 - MR
EDGES DO NOT SCALE THIS ENG BY
?;::RI:%CESND! SHOWM ABOVE  JOATE SCALE TIE | CRAWING ND WEVISION |
ARE PER ANSI Y14 5 - 1913 [ Pl lc [ AW-27040| 1
THIS PAINT 15 THE PROPEATY OF AUTE CRAANE CO. WEIGHT
HEXT ASSY | o cin INTERES T o DAL [ ToTelor_L




RELAY CHECKING PROCEDURE

NOTE: The following procedure is per-
formed with relays completely discon-
nected from all wires on motor circuits and
ground wires. These circuits can give you
false readings sometimes.

Checking a relay on this or any Auto Crane
product is done in the same way, but there
may be a difference in physical appear-
ance of the relay. Shown below are two
types of relays used by Auto Crane. Our
relays are normally closed across the bot-
tom posts C & D and normally open across
the A & B posts. When activated, they will
open across C & D and close across A &
B. To activate these relays, use 12V posi-
tive and 12V negative wires and place
them on posts F & E. You may place 12V+
on post F or E as long as you place 12V-
on the remaining post F & E. Using an
ohm meter or test light, check across
posts A & B. You shouid get an ohm read-
ing or your test light should be on when
you have the relay activated. With the re-
lay stiil activated, check across posts C &
D. You should have no ohm reading or

|
i i
— 5
i A - i Y
Lo : !
| — 1 L i _—
i i . I( s
II \u—ﬂ: k} ! il
it — ,'—\_____,_'
' R \ —/ i . y
s AR hamalb o— [
S B 1 : 'y = i1 : il
-_ . __: :: : },;,:I-? ..-_‘l \_.) : : ;_\_)
i |
i i
! !
. )
3
i ! i : i | !
1 1 !
; _.._‘é—“"
T
—~ = - T
: = = i ]
. [P
— PN - ™
D:— AL Py or
[N S i | i L i

test light at this point with relay activated.
(At this point, disconnect 12V+ and 12V-
from posts F & E. This should let relay re-
turn to its normal position. Using your
chm meter or test light again, check the
relay across posts A & B. If relay is work-
ing correctly, you should have no reading
at all. Then check across posts C & D.
You should have an ohm reading or test
light should be on. If you get the above
results, relay is okay. If you get any varia-
tion in the above explanation on the relay
you are checking, check the relay again. If
it still shows a difference, the relay is bad
and should be replaced. .

N

1)

s

—
< T

-0 1~
M I>
tu

Revision 12/94

7-1.0.0



[ Tona S ]

g0-8

BODY CROS3

MEMBER

!
T |2 MIN {ralacisd-rend Wavel)

21 3/0° WIH. TO 30 578" MANX,
fanisndad wdjusimenl)

NOTES:

LADDITIONAL 4" HOLES MAY BE
DARLED 1M THE LEG ASSEMOLIES
FOR PROPER HEIGHTS. [DE PENDING
ON MOIVIDUAL APPLICATIONS)

2. WELD ITEM 3 TO FRAME EXTIN-
SIONS AND CAOSS MEMDER EXTIN-
SIONS,

LR @ P O i ﬂ:
e Toid et |

T B AR © Pt

N A

oy e e [V

| oy s v mrem sao PR

V1 A]|c|360323 |SOCKET/PULL PiH ASS'Y
L] C| FUX)-001 |OR SOCKET/ PULL FIN ASSY
] 1€|3s0302 SOLKET /PULL PN ASSY
2 Cl360301 LEG ASSY
[ s [ W Jom [ L. L. ]
S N 161 OF Mafrnad

A

NUTO CANNE COMPNY

)

A1

STABILIZER ASSEMBLY

—y—




00c8

HOTES;

1. ADDITIOMAL 3/4° HOLES MAY DE DRILLED
IN THE LEG SEMBUES FOR PROPER
HEIGHTS,  (DEPENDING ON INDIVIDUAL
APPLICATIONS.)

2. WELD WEM J TO FRAME EXTEHSIOHS
AND CHOS55 MEMBER EXTENSIONS.

AUTO CRANE COMPANY
6 2 759017 DECAL, CAUTION - P oy Tt MG RUAD 910 b36-0453
5 2 040581 DECAL, DANGER CRUSIING :
4 1 725589 SOCKET/ PULL PIN ASSEMBLY (STRELT SIDE) - )
3 1 |360303-001] _ O.R. SOCKET/ PULL PIN ASSEMDLY STABILIZER ASSEMBLY
2 1 725588 SOCKET/ PULL._PIN ASSEMBLY (CURB_SIDE) | — —
1 2 360301 LEG ASSEMBLY A AW-725570 _
ITEN | Q1Y | PART Hio. DESCRIPTION feer_ 1 w1




THREAD LLMUCATION
ACCESS HOLE

SEE NOME 1.

goes

TYPICAL INSTALLATION

NOTL;

——l

1. WELD ITEM NO. 2 TO FRAME
- EXTENSIONS AND CROSS
MEMBER EXTENSIONS.

AUTO CRANE COMPANY
6 2 040581 | DECAL, DANGER CRUSIIING P T ORI NG RUAD SB35 06
5 2 725962 DECAL, DANGER T
4 2 759017 DECAL, CAUTION STABILIZER ASSEMBLY
3 1 725593 | LEG ASSEMBLY (STREET SIDE) WITH CRANKDOWN LEGS
2 1 |360303—001| O.R. SOCKET/ PULL PIN ASSEMBLY :
i 1_|_ 725592 | LEG ARty (CURD_SIDE) o e PRI aw-y2ss72 [T -
Ded L aty PART Mo, DESCRIPTION weer_ 1o )




At e e —" e — e e M o m— e A L mme e A Ema e e A A AL e o A A by by e a{ -

FA
/\

NN
\/\/\/ /\/
/\;:;t/
r‘—"—ﬂ N\ \1/®
o ~
f Q \’tj:’ N \ ad
o > Y |
° @ N T aeeaox
| > LDG,
odl P-P-O- -
' Mg
r_.ﬁ 1
o
(TYP. STREET &
STREET SIDE CURB SIDE CURB_ SIDE)
AUTO CRANE COMPANY
6 2 725062 | DECAL, DANGER P 107 oW vnich RoaD 910 U36-0v6d
4| 2| 01036 | DECAL BANCER CRUSTTIG " MANUAL OUTRIGGER
3 1 725592 SLIDE, WITH CRANKDOWN LEG {CURD SIDE) AV\VISEE!:M%F{{\(NI((\QQ%OLDE%
2 1 725593 SLIDE, WiTIl CRANKDOWN LEG (STREET SIDE) |} o A
1 1 725200 | DUNPER, WELOMENT m_'“' 1/8 R AW-725562 [ -
ITeEM_| ar PART No, DESCRIPTIUN = | P




{3
G

R Ll oL

AUTO CRANE COMPANY

F. 0. BOX 581510 . TULSA, OKLAHOMA 74158

Limited Warranty

Auto Crane will warranty to consumer for a period of twelve months from date of
purchase that each new Auto Crane product it sells will be free under normal useand
service, from defects in material and workmanship, Date of purchase will be
honared as either date of purchase by distributor or his date of sale of the product
as substantiated by Distributor Delivery Report.

Obligation of Auto Crane under this warranty is limited to replacement or repair of
parts that appear to manufacturer after review and / or inspeetion to be defective.
This warranty does does not obligate Auto Crane to bear the cost of labor or
transportation charges in connection with the replacement or repair of defective
parts, Responsibility for customer's claims arising from misapplication, abuse,
misuse or alteration of equipment or parts lies with the distributor or user and no
warranty obligation is assumed in the circumstances by Aute Crane.

Auto Crane will in no event be lable for any consequential damages or contingent
liabilities arising out of the failure of any Auto Crane product or paris to operate

properly,

Auto Crane makes no warranty in respect to component accessories, same being
subject to the warranties of their respective manufacturers,

[Ffield service, at the request of buyer, is rendered and fault is found not to be with
Auto Crane's product, the buyer shall pay the time and expense of the field
representative, Claims for service labor or other expenses that have been ineurred
by the buyer without approval or autherization of Auto Crane will not be accepted.

AUTO CRANE COMPANY IS UNDER NO OBLICATION TO EXTEND THIS
WARRANTY TO ANY CUSTOMER FOR WHICH AN AUTO CRANE WAR-
RANTY REGISTRATION CARD HAS NOT BEEN COMPLETED AND MAILED
TO AUTO.CRANE COMPANY WITHIN FIFTEEN (15) DAYS AFTER DATE OF
PURCHASE,






